YKPAUHA é O A O ANYEBCKWI METANNYPIUYECKWA KOMBUHAT"

UKRAINE JOINT STOCK COMPANY "ALCHEVSK IRON & STEEL WORKS"
94202 r.Anuesck, yn. lmuara, 4 94202, Ukraine , Alchevsk , Schrnidt str. 4,
Ten. : (06442) 9-23-14 Tel: (06442) 9-23-14 qs 36
dakc: (06442) 9-43-47, 3-71-47 Fax:(06442) 9-43-47, 3-71-47
3ABOJICKOW CEPTUOUKAT KAYECTBA Ne Hata Nuct u3 nucros
7 .06.04
MILL'S QUALITY CERTIFICATE Ne __1_8..:4& Darte 03.06 O Sheet 1 of 1 sheets
CBunaeTensCTBO O NPUEMOMHBIX UCNBITAHUAX
Inspection certificate EN 10204/3.1.B,
KonTpakr Ne 2000-207Mncer- 3aBsoAackoit 3aka3 Ne 417
Contract Ne 026/0109-0y-997 Manufacturer's production order Ne _—
3akasuuk: Kopnopauus 'UnayctpuanbHbiii Cotos [lon6acca ' (UCA)
ansa dupmbl "Odycepko CA"
Customer: Corporation " Industrial Union of Donbass " for firm" DUFERCO SA "
BaroH Ne 67865543 LOT 3
RW-car Ne '—_
HaumeHoBaHue ToBapa: ropsAYeKaTaHblil CTanbHOA NNUCT ¢ CraHpapT:
oBpesHbiMu KpOMKamu Standard:

Description of goods: hot rolled steel plates with sheared ASTM A36/A36M
= edges ASTM A6/AEM

apka cranu MNOCKOCTHOCTL 1/2 ASTM A6/A6M
Grade of steel ASTM A36 '

PRIME HOT ROLLED ALLOYED STEEL PLATES WITH BORRON CONTENT 0.0015-0.0030%

CocTosH1e NocTaBky: ropsyekaTaHbli
Delivery condition: hot-rolled
Ne Homepa Homepa Pa3smepbl, Mm Konuuecrteo TeopeTuyeckuit
nosuy. | nnasok napTui Dimensions, mm TOB2pa, BeC,TH
Tonwuna LWupuHa BnuHa wr/mecr Theoretical
Item Cast Ne Test Ne Thickness | ~Width Length Quantity/pcs weight,tn
20 5447 7323 254 1829 6096 1 2,223
21 5447 7323 254 2438 6096 1 2,963
18 01547 9317 19.05 1829 6096 1 1,667
18 | 01808 6452 19.05 1829 6096 1- 1,667
18 5447 7327 19.05 1829 6096 2 3,334
LK
Total quantity (pcs): 6 Total theoretical weight (tn) : 11,854
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Beinnaska :

MapTeHosckui cnocob npoussogcrea.

Steelmaking process :

open hearth furnaces,

3asogckoi cepTucbukar kavectsa Ne
Mill's quality certificate Ne

t

Homep Xumuveckun cocras, % Chemical composition, %
nnasku C | MnT§i S| P Cr | Ni' T Cu Al | N T vV Mo | Ti T As [ Nb T B
Cast Ne X 100 X 1000 X 100 : 000
01547 16 95 27 24 6 2 2 3 5 8 <8 <20| 5 5 <8 2
01808 16 87 23 27 12 5 3 5 5 8 <8 <20 5 5 <8 2.8
5447 19 107 31 24 12 7 3 5 12 8 <14 <20 5 7 <8 24
PE3YNbTATbI NCNbITAHUA TEST RESULTS
HcnsiTarne Ha pacTaxehne n YABPHbIA U3rud Tensile and impact test
Pasmepe 1=(j) Oueprus yaapa KU
o6pasya Ot6op obpasya Tem- | Npe- | Mpe- | OtHoc, Cywe- Impact energy
nepa- { nen | pen Hue [2=(/sm?) YaapHas ssakocts KCU Haru6
Ne D.m. of Specimen Typa yanu- Impact strength
napTuu specimen Teky- | npoy- | Hewue 3=(%)  Bonoxnucras cocrasnsiowas
uenb- | veeru | woerw Fibrous appearance
Tonuwm- | wupw- | Mecro,| Han- | nono- TaHuA 4= L:::::::’
Ha Ha paene | xenue Yield [ Ten- | Elon- Re-
Hue Test | point, sile gation | duc-
tion
test thick- | width, | Loca Direc | Posi tem- stre- : Bend
Ne ness, mm tion tion tion pera- ngth | Lo=200] of
mm ture Reh Rm, | Lo*=50| area Z
o c® Mpa | Mpa % % 3HaqeHus Values
1 2 3 In
7323 12,5 T +20 | 260 | 433 | 33.0*
125 T +20 | 274 | 430 36.0*
9317 19 40 T +20 | 292 | 479 29.0
19 40 T +20 | 293 | 465 | 28.0
6452 19.05]| 40 T +20 | 333 | 452 | 25.0
19.05| 40 T +20 | 331 | 441 { 250
7327 19.05| 40 T +20 | 313 | 484 | 26.0
19.05! 40 T +20 | 308 | 484 | 240
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